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Fecha de Emisién/ Date of issue
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No./ Docurmnent number
0627118617

Codigo cliente/ Customer ID Pedido No./ Sales order Orden de compra/ Purchase order
232500 0603339437 6393.
Cliente/ Customer Remisién/ Delivery
PLASA ANAHUAC Y CIAS. S.A.DEC.V. 0627118617
AV. VALLE DE LAS ALAMEDAS 66 SN. FCO.
TULTITLAN, EDO. DE MEXICO
99999
Medio de Transporte/ Means of transportation
Ferrocarril
Descripcién de mercaderias/ Goods description
RFR
Datos Generales / General Data
Noc. Rollo/Coil | Colada/Heat |Recubrimiento/ PesoWeight Espesor/ Ancho/Width Largo/Length CapalThickness
id. Coating Thickness mm
/in
kg Ib in mm m ft oz/ft2 g/m2
245622-010 18123 N/A 9760 21617 1.50/0.059 48.11 1221.99 0 N/A N/A NIA
Datos Generales / General Data
No. Rollo/Coil | Colada/Heat TSIST (1) | No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality
Norm
245622-010 18123 N/A N/A N/A SAE1008 N/A

1. TS: Tratamiento superficial, Aceilado, Sellado / ST: Superficial trealment, Qiled, Stenciled,elc
4. RB: Rockwell B

2. LE: Limite elastico / YP: Yield Paint
5. LIALL Limite Inferior f Lower Limit

3. RT: Resistencia a la tension { TS: Tensife Sirenght
6. LS/UL Limite Superior } Upper Limit

Observaciones / Comments

N/A

CL/ID#

Cenificamos que el material aqui descrita ha side inspeceionade y ensayado por personal autorizado independisente del drea
de manufaclura con resultados satisfactorios en concordancia con la nerma armiba descrita,
‘We here certify ihat the materiat described in here has been lested and |nspecled by authorized personal |ndpendent from

1he manufacturing depariment with satistactory results in

afthe above

Firma / Signature

%.

e

Ing. Antonio Mani
Ternium Labs

Dana 1 ~Ff"
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No./ Document number
0627118617

Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)

No. Rollo/Coil | Colada/ C Mn P S Al Si Cu Ni
id. Heat
245622-010 18123 0.070 | 0.270 | 0.006 | 0.002 | 0.032 | 0.020 | 0.030 | 0.010

1. TS: Tratamiento superficial, Aceitado, Sellado / ST. Superficial treatment, Giled, Stenciled,etc

2. LE: Limite etastico / YP: Yield Paint
5. LHLL Limite Inferior / Lower Limit

3. RT. Resistencia a la tensién ! TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

4. RB: Rockwell B
Observacicnes / Comments

ClL/iD#

N/A

Cerlificamos que el maleral aqui descrito ha sido inspeccionada y ensayado por

a

del drea

de manufactura con resultados salisfactorios en concordancia con la norma arriba descrita.
We here cerlify thal the maierial described in Rere has been tested and inspected by autherized parsonal indpendent from
i dance wilh requirements of the abeve specificalion

the manulacturing department wilh y resullsin

Firma / Signature

s Vo

Ing. Antenio Mani
Ternium Labs
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